SPORTON LAB.

FCC RF Test Report

Report No. : FR111401C

Test Mode : 802.11¢g

Test Channel :

06

100kHz PSD reference Level

Channel Plot

Spectrum

=

Ref Level 26.20 d8m Offset 6.20 d8 & RBW 100 kHz
& Att 30dB  SWT 1ms @ VBW 300 kHz Mode Sweep

@ 1Pk Max

m1[1] 6.05 dB

20 di 2.4395162 Gt

10 di

m|
iz

[

1
b it b W«wmw“'! (‘-“»‘\("-‘”"L\)‘ﬁj\hluv Joshaa
\lJ

f i |

-70 dl

CF 2.437 1001 pts

Sgﬂn 24.45555 MHz

Spurious Emission 30MHz~3GHz

Spurious Emission 2GHz~25GHz

Spectrum

[ spectrum -
Ref Level 26.20 d8m Offset 6.20 dB8 & RBW 100 kHz Ref Level 26.20 d8m Offset 6.20 d8 & RBW 100 kHz
j» Att 30d8 SWT 29.7ms @ VBW 300 kiz Mode Sweep J» Att 30d8  SWT 230 ms @ VBW 300 kHz Mode Sweep
@ 1Pk View @ 1Pk View
m1[1] 50.93 dBm)| mi[1] 44.66 dBm)|
20 df 915.70 MHz| [l 20 4 7.3190 GHz|
m2[1] .35 dBm m2[1] 3.49 dBm)|
2.43770 GHz| 2.4480 GHz|
10d t— 10 df
1 b
0 d 0Ofd
-10 -10
0 950 dBrr D1 950 dBrr
-20 -40 di
-30 -30
-40 [ -40 B
| [ I .
50 s | R s e D ——— PPN il 00N YN R0 SOOI TN
{ T Wi T
gt g b b oy PRI 0 R PR NPT N T apdrigoidpinenrod] | i o T b Mg W
-60 -60
-70 di -70 di
Start 30.0 MHz 1001 pts Stop 3.0 GHz Start 2.0 GHz 1001 pts Stop 25.0 GHz
- = SIS -
L JU J CRHRREE we L J [ SECRURE

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: O57YTK606F

Page Number 1 39 of 61

Report Issued Date : Mar. 05, 2021
Report Version : Rev. 01

Report Template No.: BU5-FR15CWL AC MA Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FR111401C

Test Mode :

802.11g

Test Channel :

11

100kHz PSD reference Level

Channel Plot

Spectrum [ spectrum -
Ref Level 26.20 dm  Offset 6.20 0B @ RBW 100 kHz Ref Level 26.20 dém  Offset 6.20 0B @ RBW 100 kHz
o Att 30de  SWT 1ms @ VBW 300 kHz Mode Sweep o Att 30d8  SWT 1.4 ms @ VBW 300 kHz Mode Sweep

@ 1Pk Max @ 1Pk Max

mi[1] 6.13 dBm| m1[1] 51.08 dBm)|
20 dB 2.4670082 GHz| ||| 20 4 2.484010 GHz|
10d 104d

0
G o ol Chadondst Mmfl.-wi ,WJ\«J‘- Al Ak ﬁ Aol 0 di )“1 *‘wj{‘{ I
1 j J
{
10 d f 10 d !
f‘/ KL\ D1 lljl’[ e
20 20
f “k,\j
W " !
-30 u%;,‘”’ — o -30 ~ -
AP e ] \
-40 di -40 rJ. T
i sl
50 50 demagd
sV T LA A i bt ot il
-60 -60
70d 70d :‘1‘
CF 2.362 GHz 1001 pts Span 2435555 Mz | | [ Start 2.43 GHz 1001 pts Stop 2.565 GHz
- -
L JL J [ [ CERPREEN L JU ] [ SECRURET

: 9.FEB.2021

Spurious Emission 30MHz~3GHz

Spurious Emission 2GHz~25GHz

Spectrum [ spectrum o
Ref Level 26.20 d8m Offset 6.20 dB8 & RBW 100 kHz Ref Level 26.20 d8m Offset 6.20 d& & RBW 100 kHz
j» Att 30d8 SWT 29.7ms @ VBW 300 kiz Mode Sweep J» Att 30d8  SWT 230 ms @ VBW 300 kHz Mode Sweep
@ 1Pk View
m1[1] 51.43 dBm)| mi[1] 45.31 dBm)|
936.40 MHz 20 di 7.3880 GHz|
m2[1] 5.69 dBm| mM2[1] 2.43 dBm|
2.46450 GHz| 2.4710 GHz|
10 di
Mz
0|
-10
D 370 dBnr D1 870 den
Ao d
-0
-0 i
i o MW«JLM! T ok B LT TITLY Y L Al
N o L) i
N RSUUR TeaTer SSTPI IS FTRORRN SUFPTRRTI PRFRSORN () N W || Y il Wiyt
-60 -60
=70 di =70 di
Start 30.0 MHz 1001 pts Stop 3.0 GHz Start 2.0 GHz 1001 pts Stop 25.0 GHz
r - Pr—— )
( I ] WRREAED W ( JU ) N e
Da . FE :43: Da ) . FEE 14
Sporton International (Kunshan) Inc. Page Number 1 40 of 61

TEL : +86-512-57900158
FAX: +86-512-57900958
FCC ID: O57YTK606F

Report Issued Date : Mar. 05, 2021
Report Version : Rev. 01
Report Template No.: BU5-FR15CWL AC MA Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FR111401C

Test Mode : 802.11n HT20

Test Channel :

01

100kHz PSD reference Level

Channel Plot

Spectrum

va Spectrum m;?
Ref Level 26.20 d8m Offset 6.20 dB8 & RBW 100 kHz Ref Level 26.20 d8m Offset 6.20 d& & RBW 100 kHz
o att 30d8  SWT _ 1.1ms @ VBW 300 kHz _Mode Sweep o Att 30d8  SWT _ 1.4ms @ VBW 300 kHz _Mode Sweep
[@ 1Pk Max [@ 17k Max
M1[1] 5.30 dBm)| M1[1] 33.88 dBm)|
20 di 2.4170347 GHz| 20 di 2.399890 GHz|
10d 10d
33 /w N T WATRL Ry »'JLW'qu‘w-\1 JERVIU LTS, EY N R, R b J»N"u\g“* upl
10 + \h -10 di ] k
’J 1u\ 14.700 dBrrr T .1
4 I 2
20 uff = 20 / \
30 dBmd mq\ -30 di y “
i )
“-To 40 \
J iy
-50 -50 '“Mnn L"“{,\m
oo 0 bt AL i o L1 e ndol
50 50 di
70 70 1-
CF 2.412 GHz 1001 pts Span 25.32465 MHz | | [ Start 2.31 GHz 1001 pts Stop 2 435 GHz
~r -~
{ J W 9 J WHRREED W

9.FEB.2021 14:48:07

9.FEB.2021

Spurious Emission 30MHz~3GHz

Spurious Emission 2GHz~25GHz

Spectrum

'JV? Spectrum uéx
Ref Level 26.20 d8m Offset 6.20 dB8 & RBW 100 kHz Ref Level 26.20 d8m Offset 6.20 d& & RBW 100 kHz
lo Att 30d8  SWT 207 ms @ VBW 300 kHz Mode Sweep o Att 30d8 SWT 230ms @ VBW 300 khz Mode Sweep
@ 1Pk View @ 1Pk View
m1[1] 51.02 dBm)| mi[1] 45.73 dBm)|
20 di 2.08760 GHz| (|| 20 4 6.7450 GHz|
m2[1] 5.68 dBm mM2[1] 1.93 dBm|
2.41400 GHz| 2.4250 GHz|
10d 10d
od i
-10d od
01 -14.700 dBnr D1 4.700 dB
-20 -20
-30 -$0
40 4o
\3 A
S0 " l 40 o E— hq\!ﬂ S RS A PR b | AN 1 gl st
PR A Dbl Ui g | P TR o QWMM,‘, Mmmu.umww e b#FYT R % Ul
-60 -60
-70 dl =70 di
Start 30.0 MH2z 1001 pts Stop 3.0 GHz Start 2.0 GHz 1001 pts Stop 25.0 GHz
L J{ J [ [ CERUREEN L J J QR we
F 14834 9.FEB.2
Sporton International (Kunshan) Inc. Page Number 141 0f 61

TEL : +86-512-57900158
FAX: +86-512-57900958
FCC ID: O57YTK606F

Report Issued Date : Mar. 05, 2021
Report Version : Rev. 01

Report Template No.: BU5-FR15CWL AC MA Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FR111401C

Test Mode : 802.11n HT20

Test Channel :

06

100kHz PSD reference Level

Channel Plot

Spectrum

Ref Level 26.20 dém  Offset 6.20 d& w RBW 100 kHz

(®

|o Att 30d8  SWT

1.1 ms @ VBW 300 kHz Mode Sweep
@ 1Pk Max

m1[1]

6.06 dBm)|
2.4320109 GHZ|

UIT) ﬂ wﬂ/‘ U‘v«h“v""

anhonly | pult A M-)wdhwj
\

Al AL Sl s

Vuh

CF 2.437 GHz

1001 pts
-~

L JU J

SEGI’I 25.7442 MHz

Spurious Emission 30MHz~3GHz

Spurious Emission 2GHz~25GHz

Spectrum

nr? Spectrum ug
Ref Level 26.20 dm  Offset 6.20 0B w RBW 100 kHz Ref Level 26.20 dm  Offset 6.20 0B w RBW 100 kHz
lo Att 30d8  SWT 207 ms @ VBW 300 kHz Mode Sweep o Att 30d8 SWT 230ms @ VBW 300 kHz Mode Sweep
@ 1Pk View @ 1Pk View
m1[1] 51.07 dBm)| mi[1] 44.89 dBm)|
20 di 2.85610 GHz| (|| 20 4 7.2960 GHz
m2[1] 5.16 dBm mM2[1] 2.84 dBm)
2.43770 GHz| 2.4250 GHz|
10 di 10d
od ole
10d Jod
D 940 dBm— D 3.940 dBm—
20 4o
30 4o
40 1 -0 T
f |
50 | 3 40 m——— 1L S VARV NP S Wt AUt itk
bt Jaaf oA, o At IR A s b ol L bbbk s et U R gty s v
-60 -60
70d 70d
Start 30.0 MHz 1001 pts Stop 3.0 GHz | ||| Start 2.0 GHz 1001 pts Stop 25.0 GHz.
" T
L JU J CRHHIAED we L J{ J QR we
45:11 : 9.FEB.2
Sporton International (Kunshan) Inc. Page Number 1 42 of 61
TEL : +86-512-57900158

FAX: +86-512-57900958
FCC ID: O57YTK606F

Report Issued Date : Mar. 05, 2021
Report Version : Rev. 01
Report Template No.: BU5-FR15CWL AC MA Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FR111401C

Test Mode : 802.11n HT20

Test Channel : 11

100kHz PSD reference Level

Channel Plot

Spectrum

va Spectrum m;?
Ref Level 26.20 d8m Offset 6.20 d& « RBW 100 kHz Ref Level 26.20 d8m Offset 6.20 d8 & RBW 100 kHz
o att 3008 SWT _ 1.1ms @ VBW 300 kHz _Mode Sweep o att 3008 SWT _ 1.4ms @ VBW 300 kHz _Mode Sweep
@17k Max @17k Max
m1[1] 5.62 dBm| m1[1] -50.71 dBm|
204 2.4557806 GHz| |l 20 4 2.483880 GHz|
10d r 10d
B LA M;.Mﬁ TP I e }NIN‘.N\M wabadntedig s " 3 ] W%r"uw
KV V 1 (
-10 ! -10 df
f:
J’j K’]‘ D1 -14.380 dBnr
20 k 1 20 f
'“ \ / \
20 gyl L -30 df 4
i w /
o "W, ) \
40 40 i \M
WA
50 50
Jo| g
T A Ayt ey b NIRRT TN (WeTIppeery
60 60 df
70 70 :ﬂ
CF 2.462 GHzZ 1001 pts Span 252046 Mz | | Start 2.43 GHz 1001 pts Stop 2 565 Ghz
m | R4S
L J QD we ) QRN e

9.FEB.2021 14:35:10

9.FEB.2021

Spurious Emission 30MHz~3GHz

Spurious Emission 2GHz~25GHz

Spectrum

=

Ref Level 26.20 d&m

Offset 6.20 dB » RBW 100 kHz

Spectrum

Ref Level 26.20 d&m

=)

Offset 6.20 d8 & RBW 100 kHz
lo Att 30d8  SWT 207 ms @ VBW 300 kHz Mode Sweep o Att 30d8 SWT 230ms @ VBW 300 khz Mode Sweep
@ 1Pk View @ 1Pk View
m1[1] 51.22 dBm| mi[1] 45.73 dBm)|
20 df 2.85610 GHz| || 20 4 7.3880 GHz|
m2[1] 4.99 dBm)| mM2[1] 2.74 dBm)
2.46740 GHz| 2.4710 GHz|
10di o 10d
y M2
0 d 0de
-10 dl -10 di
)1 -14.380 dBnr 14.380 dBm
-20 -40
-30 -0
-40 -40 -
T
- M1 alji wwﬂwj i I\ 5 RV E OO T AL T UL A T TTIT WY (Y Oy
; ¥ do e o
STV RPN W S NPT (YOPTTVUST BT (YVTorme L) PRRUN WVR U || My joestieg LR
-60 -60
-70 dl =70 di
Start 30.0 MH2z 1001 pts Stop 3.0 GHz Start 2.0 GHz 1001 pts Stop 25.0 GHz
i )i )
L J1 J QD we L JU J CRHRREOED we
.FEB.2 4 :47 9.FEB.202
Sporton International (Kunshan) Inc. Page Number 1 43 of 61

TEL : +86-512-57900158
FAX: +86-512-57900958
FCC ID: O57YTK606F

Report Issued Date : Mar. 05, 2021
Report Version : Rev. 01
Report Template No.: BU5-FR15CWL AC MA Version 2.0



s=aranas. FCC RF Test Report Report No. : FR111401C

Test Mode : 802.11n HT40 Test Channel : 03

100kHz PSD reference Level Channel Plot

Spectrum va Spectrum m;?

Ref Level 26.20 dBm  Offset 6.20 d8 w RBW 100 kHz Ref Level 26.20 dBm  Offset 6.20 d8 w RBW 100 kHz
o Att 30dB  SWT 1ms @ VBW 300 kHz Mode Sweep j» Att 30d8  SWT 1.4ms @ VBW 300 kHz Mode Sweep
@ 1Pk Max @ 1Pk Max
m1[1] 0.24 dBm| m1[1] 14.55 dBm

2.4170523 GHz| ||| 20 d

2.399480 GHz|

.V"M‘ ) bl |JL..“\r Aidhona oy ‘!““MM% WWMMUUMJ,JMNH

/\ \ =20 uBm=——01 -19.760 d8 J \ﬁ
- 30 df
/ 5 / \

A v
| Yudgy L..WJ

-50
it ot s g A i M

-60 di
70 70 :l.
CF 2.422 GHz 1001 pts Span 52.6875 MHz Start 2.31 GHz 1001 pts Stop 2.445 GHz
~ ~ - —
x J [T WD W

9.FEB.2021 9.FEB.2021

Spurious Emission 30MHz~3GHz Spurious Emission 2GHz~25GHz

Ref Level 26.20 d8m Offset 6.20 dB8 & RBW 100 kHz Ref Level 26.20 d8m Offset 6.20 d& & RBW 100 kHz
lo Att 30d8  SWT 207 ms @ VBW 300 kHz Mode Sweep o Att 30d8 SWT 230ms @ VBW 300 khz Mode Sweep
@ 1Pk View
m1[1] 51.78 dBm)| mi[1] 45.87 dBm)|
2.77300 GHz| 20d 19.9800 GHz|
m2[1] 2.34 dBm)| m2[1] 3.19 dBm)|
2.40510 GHz| 2.4250 GHz|
10 d
[}
Jod
9.760 dBi =20 uenT D1 -19.760 dBm
-30
1o -
| w 4 - T . s T L L Y PR ) oyt
Hocasap w\wmww%wﬁmw amW»*"MW«*M‘-a’“W‘M’ M.Wmmwm-m il I W AT
-60
70 di -70 di
Start 30.0 MH2z 1001 pts Stop 3.0 GHz Start 2.0 GHz 1001 pts Stop 25.0 GHz
L J{ J [y L U ) WRREED e
te: 9.FEB.202 : 9.FEB.2021 18:04:03
Sporton International (Kunshan) Inc. Page Number 1 44 of 61
TEL : +86-512-57900158 Report Issued Date : Mar. 05, 2021
FAX : +86-512-57900958 Report Version : Rev. 01

FCC ID: O57YTK606F Report Template No.: BU5-FR15CWL AC MA Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FR111401C

Test Mode : 802.11n HT40

Test Channel : 06

100kHz PSD reference Level

Channel Plot

Spectrum

(®

Ref Level 26.20 dém  Offset 6.20 d& w RBW 100 kHz
|o Att 30d8  SWT 1ms @ VBW 300 kHz Mode Sweep

@ 1Pk Max

m1[1]

0.43 dBm|
2.4320103 GHZ|

2
ottt srosdandialibunt
b |

b

Wy
b

CF 2.437 GHz 1001 pts
-

L JU J

Span 52.0275 MHZ
]
CHHRREED we

Spurious Emission 30MHz~3GHz

Spurious Emission 2GHz~25GHz

Spectrum

Ref Level 26.20 d8m Offset 6.20 dB8 & RBW 100 kHz
|o Att

30d8  SWT 29.7ms @ VBW 300 kHz Mode Sweep

=)

Ref Level 26.20 d8m Offset 6.20 d& & RBW 100 kHz

lo Att 30d8  SWT 230 ms @ VBW 300 kHz Mode Sweep

@ 1Pk View

m1[1]

M2[1]

51.62 dBm|
2.10540 GHz|
2.94 dBm
2.43480 GHz|

mi[1]

m2[1]

45.38 dBm
15.7060 GHz|
3.84 dBm)|
2.4250 GHz|

=30dem==01 -19.570 dBn

Y
LAt Wb,

TP PRI 1

oAb AL oot oo o

g v || i i

AL g

sl gl "
Tt LR TN P e g T

=70 di

1001 pts

Stop 3.0 GHz Start 2.0 GHz

1001 pts

Stop 25.0 GHz

L JU J QR we

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: O57YTK606F

Page Number

Report Version : Rev. 01

1 45 of 61
Report Issued Date : Mar. 05,

2021

Report Template No.: BU5-FR15CWL AC MA Version 2.0



s=aranas. FCC RF Test Report Report No. : FR111401C

Test Mode : 802.11n HT40 Test Channel : 09

100kHz PSD reference Level Channel Plot

Spectrum va Spectrum m;?

Ref Level 26.20 dém  Offset 6.20 d& w RBW 100 kHz Ref Level 26.20 dém  Offset 6.20 d& w RBW 100 kHz

o Att 30d8  SWT 1ms @ VBW 300 kHz Mode Sweep o Att 30d8  SWT 1.4ms @ VBW 300 kHz Mode Sweep
@ 1Pk Max @ 1Pk Max

M1[1] 0.38 dBm| m1[1] 48.80 dBm)
20 di 2.4469960 GHz| ||| 20 4 2.487650 GHz|
10 di 10d

N1
o I ) O ) o 0 G U T B HIP R g = PP T
,J'[.;,, My 4 [ I i el ad

10 f L |

i l na \z,

f =2frdsm=——01 -19.620 dB
i \ [

b \

40 / . T

! i

ny, A1
A.mwﬂ“p Wripty !‘\M Y

13 S0 b
T il hedadh dorihatd
WA b oMo
-0 60 di
70 70 'ﬂ
CF 2.352 GHz 1001 pts Span 53.286 MHz | ||(Start 2.43 GHz 1001 pts Stop 2.565 GHz
- -
L J CRNRRED we ] QREIED W

9.FEB.2021 1:10:37 9.FEB.2021

Spurious Emission 30MHz~3GHz Spurious Emission 2GHz~25GHz

Spectrum ([ spectrum -
Ref Level 26.20 dm  Offset 6.20 0B w RBW 100 kHz Ref Level 26.20 dm  Offset 6.20 0B w RBW 100 kHz
lo Att 30d8  SWT 207 ms @ VBW 300 kHz Mode Sweep o Att 30d8 SWT 230ms @ VBW 300 khz Mode Sweep
[@ 17k view
m1[1] 51.49 dBm)| mi[1] 44.82 dBm)|
1.69300 GHz 20 d 15.7290 GHz|
m2[1] 0.50 dBm mM2[1] 3.49 dBm)
2.44660 GHz 2.4710 GHz|
10d
M.
dod
9.620 dB =g0uBnT D1 -19.620 dBny
k0
40 -t
L <o {hakonli ; n " AJWJ'AI"'“’“\""“:N sl | i LA
f i = AT
RFSUR I WoRRRTR BT R il el TS T Tapulrat ettt | L] el R U i
-60
70d
Start 30.0 MHz 1001 pts Stop 3.0 GHz | ||| Start 2.0 GHz 1001 pts Stop 25.0 GHz.
i )i ]
L JL J QHRED we L JU J W e
te: .FEB.202 : H 9.FEB.2021 18:11:0
Sporton International (Kunshan) Inc. Page Number 1 46 of 61

TEL : +86-512-57900158
FAX: +86-512-57900958
FCC ID: O57YTK606F

Report Issued Date : Mar. 05, 2021
Report Version : Rev. 01
Report Template No.: BU5-FR15CWL AC MA Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FR111401C

Test Mode : 802.11ax HE20

Test Channel :

01

100kHz PSD reference Level

Channel Plot

Spectrum

=

Ref Level 26.20 d&m
|o Att

Offset 6.20 dB8 @ RBW 100 kHz

30dB  SWT 1.1 ms & VBW 300 kHz

Mode Sweep

lo Att

Spectrum

Ref Level 26.20 d&m

=)

Offset 6.20 d8 @ RBW 100 kHz

30d8  SWT 1.4 ms @ VBW 300 kHz

Mode Sweep

@ 1Pk Max

m1[1] 5.63 dBm|

2.4170188 GHZ|

mM1[1] 36.50 dBm|

2.399890 GHz|

ey st A P! iwiw ik

e

ol

-50

bagwhtion

b iPod

Al “etls]

Mot

-60

=70 di

1001 pts Span 27.6024 MHz

Start 2.31 GHz

1001 pts .445 GHz

T
JL

11.FEB.2

Stop
SRHRREOED we

21

Spurious Emission 30MHz~3GHz

Spurious Emission 2GHz~25GHz

Spectrum

Ref Level 26.20 d&m

=)

Offset 6.20 dB @ RBW 100 kHz

Ref Level 26.

Spectrum

=)

20 dém Offset 6.20 d& @ RBW 100 kHz

j» Att 30d8 SWT 29.7ms @ VBW 300 kiz Mode Sweep J» Att 30d8  SWT 230 ms @ VBW 300 kHz Mode Sweep
@ 1Pk View @ 1Pk View
m1[1] 51.76 dBm)| mi[1] 46.38 dBm)|
20 di 1.99860 GHz| ||| 20 16.0960 GHz|
m2[1] 3.38 dBm| mM2[1] 2.85 dBm)
2.41700 GHz| 2.4020 GHz|
10 di 10 di
0 d di
-10 -10
-14.370 dBnr D 14.370 dBry
-20 dl -20 di
-30 -30
-40 -40 >
50 Ll R e — SRS M Mw‘ﬂr"*g«mmyyww.wﬂ bl it
4 o " W Ty
i b L AT L S s il ) ) PGSO PSP PR || I ey T T
-60 -60
=70 di =70 di
Start 30.0 MHz 1001 pts Stop 3.0 GHz Start 2.0 GHz 1001 pts Stop 25.0 GHz
; = \Sonzo o, 1
( I ] D we ( JU ) WD W
Date: 11. 21 Date: 11 21
Sporton International (Kunshan) Inc. Page Number 1 47 of 61

TEL : +86-512-57900158
FAX: +86-512-57900958
FCC ID: O57YTK606F

Report Issued Date : Mar. 05, 2021
Report Version : Rev. 01
Report Template No.: BU5-FR15CWL AC MA Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FR111401C

Test Mode :

802.11ax HE20

Test Channel : 06

100kHz PSD reference Level

Channel Plot

Spectrum

=

Ref Level 26.20 d8m Offset 6.20 dB8 & RBW 100 kHz
1.1ms @ VBW 300 kHz Mode Sweep

|o Att

30dB  SWT

m1[1] 5.45 dBm|

2.4320087 GHZ|

o
TN § RN L Tt LT, PPN §

4

M"L.q ;

1001 pts

Sgﬂn 27.45255 MHz

Spurious Emission 30MHz~3GHz

Spurious Emission 2GHz~25GHz

Spectrum [ spectrum -
Ref Level 26.20 d8m Offset 6.20 dB8 & RBW 100 kHz Ref Level 26.20 d8m Offset 6.20 d& & RBW 100 kHz
j» Att 30d8 SWT 29.7ms @ VBW 300 kiz Mode Sweep J» Att 30d8 SWT 230 ms @ VBW 300 kHz Mode Sweep
@ 1Pk View @ 1Pk View
m1[1] 51.70 dBm)| Mi[1] 45.57 dBm)|
20 di 2.88580 GHz| (|| 20 di 15.7290 GHz|
m2[1] 3.53 dBm m2[1] 2.13 dBm|
2.44370 GHz| 2.4250 GHz|
10de 10d
12 A
0 d I 0fd
-10 -10
-14.550 dBnr D 14.550 dBr
-20 -40 di
-30 -30
-40 -0 i
[ i
50 (| M 40 S N E MU TP, L CTVRNPY OPRTRTLCTY WPYSNON J RER RN,
YTz FLs A
X 8 DU WY A ST AT S A AN PR U8 || B o L. e
-60 -60
=70 di =70 di
Start 30.0 MHz 1001 pts Stop 3.0 GHz Start 2.0 GHz 1001 pts Stop 25.0 GHz
’ - LU .
( I ] WRREAED W ( JU ] N e
1. 21 Date: 11 '
Sporton International (Kunshan) Inc. Page Number 1 48 of 61

TEL : +86-512-57900158
FAX: +86-512-57900958
FCC ID: O57YTK606F

Report Issued Date : Mar. 05, 2021
Report Version : Rev. 01
Report Template No.: BU5-FR15CWL AC MA Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No

.- FR111401C

Test Mode : 802.11ax HE20

Test Channel :

11

100kHz PSD reference Level

Channel Plot

Spectrum

=

Ref Level 26.20 d8m Offset 6.20 dB8 & RBW 100 kHz
|o Att

30dB  SWT 1.1 ms & VBW 300 kHz

Mode Sweep

Spectrum

=)

Ref Level 26.20 d&m
o Att 30 dB

Offset 6.20 d8 @ RBW 100 kHz

SWT  1.4ms @ VBW 300 kHz Mode Sweep

@ 1Pk Max

mi[1]

5.61 dBm)|
2.4644929 GHZ|

m1[1]
20d

49.94 dBm
2.483740 GHz|

f\_ Sty \‘ﬂ‘\‘hm

VaPil Ve

A, !l“

Mﬂw\m

LY

hll

&

A,f»\)&u

D1 -14.390 dBm

W,

My

-50 o
UL A

phil,

by At

&

4

X

SR NRTRTAN DY

-60

=70 di

1001 pts

Sgﬂn 27.72225 MHz

Start 2.43 GHz 1001 pts

Slng .565 GHz

Spurious Emission 30MHz~3GHz

Spurious Emission 2GHz~25GHz

Spectrum [ spectrum o
Ref Level 26.20 d8m Offset 6.20 dB8 & RBW 100 kHz Ref Level 26.20 d8m Offset 6.20 d& & RBW 100 kHz
j» Att 30d8 SWT 29.7ms @ VBW 300 kiz Mode Sweep J» Att 30d8 SWT 230 ms @ VBW 300 kiz Mode Sweep
@ 1Pk View @ 1Pk View
m1[1] 51.68 dBm)| Mi[1] 45.51 dBm)|
20 di 2.13510 GHz| 20d 15.8440 GHz|
m2[1] 3.11 dBm| mM2[1] 1.22 dBm)|
2.46450 GHz| 2.4710 GHz|
10de 10 di
&
0 d O
-10 -10
14.390 dBnr o] 14.390 dB
-20 dl -40 di
-30 -0
-40 -40
50 L o damy Mwmlv Lt S NS s ——— WL gy st i
UNES PR [ PN W ol WRRITYUIN ) (SR P NPT SRR || I o ol
-60 -60
=70 di =70 di
Start 30.0 MHz 1001 pts Stop 3.0 GHz Start 2.0 GHz 1001 pts Stop 25.0 GHz
’ - LU -
( I ] D we ( JU ) WD W
‘ 21 11:01:2 Date: 11 21
Sporton International (Kunshan) Inc. Page Number 1 49 of 61

TEL : +86-512-57900158
FAX: +86-512-57900958
FCC ID: O57YTK606F

Report Issued Date : Mar. 05, 2021

Report Version

: Rev. 01

Report Template No.: BU5-FR15CWL AC MA Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FR111401C

Test Mode : 802.11ax HE40

Test Channel : 03
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Test Mode : 802.11ax HE40 Test Channel : 06
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Test Mode : 802.11ax HE40

Test Channel : 09
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3.5 Radiated Band Edges and Spurious Emission Measurement

3.5.1Limit of Radiated band edge and Spurious Emission Measurement

In any 100 kHz bandwidth outside the intentional radiator frequency band, all harmonics/spurious
must be at least 20 dB below the highest emission level within the authorized band. If the output
power of this device was measured by spectrum analyzer, the attenuation under this paragraph shall
be 30 dB instead of 20 dB. In addition, radiated emissions which fall in the restricted bands must also

comply with the limits as below.

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009 - 0.490 2400/F(kHz) 300
0.490-1.705 24000/F(kHz) 30
1.705-30.0 30 30
30-88 100 3
88 — 216 150 3
216 - 960 200 3
Above 960 500 3

3.5.2Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.
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3.5.3Test Procedures

1. The testing follows ANSI C63.10-2013 clause 11.11 & 11.12

2. The EUT was arranged to its worst case and then tune the antenna tower (from 1 m to 4 m) and
turntable (from O degree to 360 degrees) to find the maximum reading. A pre-amp and a high
pass filter are used for the test in order to get better signal level.

3. The EUT was placed on a turntable with 0.8 meter for frequency below 1GHz and 1.5 meter for
frequency above 1GHz respectively above ground.

4. The EUT was set 3 meters from the interference receiving antenna, which was mounted on the
top of a variable height antenna tower.

5. Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level

6. For testing below 1GHz, if the emission level of the EUT in peak mode was 3 dB lower than the
limit specified, then peak values of EUT will be reported, otherwise, the emissions will be
repeated one by one using the CISPR quasi-peak method and reported.

7. For testing above 1GHz, the emission level of the EUT in peak mode was 20dB lower than
peak limit (that means the emission level in average mode also complies with the limit in
average mode), then peak values of EUT will be reported, otherwise, the emissions will be
measured in average mode again and reported.

8. Use the following spectrum analyzer settings:

(1) Span shall wide enough to fully capture the emission being measured;
(2) Set RBW=100 kHz for f < 1 GHz; VBW > RBW; Sweep = auto; Detector function = peak;
Trace = max hold,;
(3) Set RBW =1 MHz, VBW= 3MHz for f > 1 GHz for peak measurement.
For average measurement:
VBW = 10 Hz, when duty cycle is no less than 98 percent.
VBW = 1/T, when duty cycle is less than 98 percent where T is the minimum
transmission duration over which the transmitter is on and is transmitting at its maximum
power control level for the tested mode of operation.
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3.5.4Test Setup

For radiated emissions below 30MHz

RX Antenna

Metal Full Soldered Ground Plane
Spectrum Analyzer

IReceiver O

For radiated emissions from 30MHz to 1GHz

R Antenna

i

3m

EUT

S0cm

1
Metal Full Soldered Ground Plane

R e

| |
Spectrum Analyzer j Receiver

For radiated emissions above 1GHz

Metal Full Soldered Ground Plane

= ..

Spectrum Analyzer / Receiver
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3.5.5Test Results of Radiated Spurious Emissions (9kHz ~ 30MHz)

The low frequency, which started from 9 kHz to 30MHz, was pre-scanned and the result which was
20dB lower than the limit line was not reported.
There is a comparison data of both open-field test site and semi-Anechoic chamber, and the result

came out very similar.

3.5.6 Test Result of Radiated Spurious at Band Edges

Please refer to Appendix C.

3.5.7Duty Cycle

Please refer to Appendix D.

3.5.8 Test Result of Radiated Spurious Emission (30MHz ~ 10th Harmonic or 40GHz,
whichever is lower)

Please refer to Appendix C.
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3.6 AC Conducted Emission Measurement
3.6.1Limit of AC Conducted Emission

For equipment that is designed to be connected to the public utility (AC) power line, the radio
frequency voltage that is conducted back onto the AC power line on any frequency or frequencies

within the band 150 kHz to 30 MHz shall not exceed the limits in the following table.

Frequency of Emission Conducted Limit (dBpV)
(MHz) Quasi-Peak Average
0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50

*Decreases with the logarithm of the frequency.

3.6.2Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

3.6.3Test Procedures

1. The EUT was placed 0.4 meter from the conducting wall of the shielding room, and it was kept at

least 80 centimeters from any other grounded conducting surface.

2. Connect EUT to the power mains through a line impedance stabilization network (LISN).

3. All the support units are connecting to the other LISN.

4. The LISN provides 50 ohm coupling impedance for the measuring instrument.

5. The FCC states that a 50 ohm, 50 microhenry LISN should be used.

6. Both sides of AC line were checked for maximum conducted interference.

7. The frequency range from 150 kHz to 30 MHz was searched.

8. Set the test-receiver system to Peak Detect Function and specified bandwidth (IF bandwidth =

9kHz) with Maximum Hold Mode.
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3.6.4Test Setup

e B A Tl B e g e T G A DD ET R e S e I
| |
l |
I Rear of EUT to be flushed |
I with rear of table top I
| =1
l |
| |
LI —— |
l A EUT l
| | I l 80 cm to
I Receiver | ground
I 500 RF Cable #0cm : plane
| |
l |
| ] 2 |
| 2
: "3b) :
|
| AC :
I AMH I
| (LISH) |
| I
| ” 73 B | -
I - | -~
I f -~ Bonded to horizontal l - s
oy ground plane ~
L et e R e e e B e el B e b
AMH = Artificial mains network (LISH)
AE = Associated equipment
EUT = Equipment under test
ISH = Impedance stabilization network
3.6.5Test Result of AC Conducted Emission
Please refer to Appendix B.
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3.7 Antenna Requirements

3.7.1Standard Applicable

If directional gain of transmitting Antennas is greater than 6dBi, the power shall be reduced by the
same level in dB comparing to gain minus 6dBi. The use of a permanently attached Antenna or of an
Antenna that uses a unique coupling to the intentional radiator shall be considered sufficient to

comply with the rule.

3.7.2 Antenna Anti-Replacement Construction

An embedded-in antenna design is used.

3.7.3Antenna Gain

<CDD Modes >
FCC KDB 662911 D01 Multiple Transmitter Output v02rO1
For CDD transmissions, directional gain is calculated as
Directional gain = Gant + Array Gain, where Array Gain is as follows.
For power spectral density (PSD) measurements on all devices,
Array Gain = 10 log(Nant/Nss=1) dB.
For power measurements on IEEE 802.11 devices,
Array Gain = 0 dB (i.e., no array gain) for Nayt < 4.
Directional gain may be calculated by using the formulas applicable to equal gain antennas with
GANT set equal to the gain of the antenna having the highest gain;
The EUT supports CDD mode.
For power, the directional gain Gyt is set equal to the antenna having the highest gain, i.e.,
F)2)f)i).
For PSD, the directional gain calculation is following F)2)f)ii) of KDB 662911 D01 v02r01.
The power and PSD limit should be modified if the directional gain of EUT is over 6 dBi,

The directional gain “DG” is calculated as following table.

<CDD Modes>

DG DG Power PSD
for for Limit Limit
Ant. 1 Ant. 2 Power PSD Reduction | Reduction
(dBi) (dBi) (dBi) (dBi) (dB) (dB)
2.4 GHz 0.90 -0.10 0.90 3.42 0.00 0.00
Power Limit Reduction = DG(Power) — 6dBi, (min =0)
PSD Limit Reduction = DG(PSD) — 6dBi, (min=0)
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FCC RF Test Report

Report No. : FR111401C

4 List of Measuring Equipment

. . Calibration
Instrument Manufacturer | Model No. | Serial No. [Characteristics Date Test Date Due Date Remark
Spectrum _ Feb. 09, 2021~ Conducted
Analyzer R&S FSV40 101040 10Hz~40GHz | Nov. 01, 2020 Feb. 11, 2021 Oct. 31, 2021 (THO1-KS)
Pulse Power . 300MHz~40GH Feb. 09, 2021~ Conducted
Senor Anritsu MA2411B 0917070 . Jan. 07, 2021 Feb. 11, 2021 Jan. 06, 2022 (THO1-KS)
. 50MHz Feb. 09, 2021~ Conducted
Power Meter Anritsu ML2495A 1005002 Bandwidth Jan. 07, 2021 Feb. 11, 2021 Jan. 06, 2022 (THO1-KS)
. . MY564000| 3Hz~8.5GHz;M Radiation
EMI Test Receiver Keysight N9038A 04 ax 30dBm Oct. 17, 2020 | Feb. 15, 2021 | Oct. 16, 2021 (03CHO5-KS)
EXA Spectrum . MY551502| 10Hz-44G,MAX Radiation
Analyzer Keysight N9010A a4 30dB Apr.15, 2020 | Feb. 15, 2021 | Apr. 14, 2021 (03CHO5-KS)
Loop Antenna R&S HFH2-z2 | 100321 | 9kHz~30MHz | Nov.1,2020 | Feb. 15, 2021 | Oct. 31, 2021 (O?ngﬂggf’&)
Bilog Antenna TeseQ CBL6111D | 49922 | 30MHz-1GHz |May. 30, 2020 | Feb. 15, 2021 | May. 29, 2021 (O?ngﬂggf’&)
Double Ridge . N Radiation
Horn Antenna ETS-Lindgren 3117 00218652 | 1GHz~18GHz | Apr. 26, 2020 | Feb. 15, 2021 | Apr. 25, 2021 (03CH05-KS)
SHF-EHF Horn | Com-power AH-840 101115 | 18GHz~40GHz | Nov. 10, 2020 | Feb. 15, 2021 | Nov. 09, 2021 (Oggﬂgg?&)
Amplifier SONOMA 310N 187289 | OKHz-1GHz | Apr. 14,2020 | Feb. 15, 2021 | Apr. 13, 2021 (o?gﬂgg?&)
e EM18G40GG Radiation
Amplifier MITEQ A 060728 18~40GHz Jan. 07, 2021 | Feb. 15, 2021 | Jan. 06, 2022 (03CHO5-KS)
] ] o AMF-7D-0010 Radiation
high gain Amplifier MITEQ 1800-30-10P 2012228 | 1Ghz-18Ghz | Oct. 17, 2020 | Feb. 15, 2021 | Oct. 16, 2021 (03CH05-KS)
i . MY532703 [ 500MHz~26.5G Radiation
Amplifier Keysight 83017A 16 Hz Oct. 17, 2020 | Feb. 15, 2021 | Oct. 16, 2021 (03CH05-KS)
F1040900 Radiation
AC Power Source Chroma 61601 04 N/A NCR Feb. 15, 2021 NCR (03CHO5-KS)
Radiation
Turn Table ChamPro EM 1000-T [ 060762-T | 0~360 degree NCR Feb. 15, 2021 NCR (03CHO5-KS)
Radiation
Antenna Mast ChamPro EM 1000-A | 060762-A 1m~4m NCR Feb. 15, 2021 NCR (03CH05-KS)
. . Conduction
EMI Receiver R&S ESCI7 100768 9kHz~7GHz; | Apr. 14, 2020 | Mar. 01, 2021 | Apr. 13, 2021 (CO01-KS)
AC LI.S.N Conduction
(for auxiliary MessTec AN3016 060103 9kHz~30MHz | Oct. 17, 2020 | Mar. 01, 2021 | Oct. 16, 2021 (CO01-KS)
equipment)
Conduction
AC LISN MessTec AN3016 060105 9kHz~30MHz | Oct. 27, 2020 | Mar. 01, 2021 | Oct. 26, 2021 (CO01-KS)
ABP00000| AC 0V~300V, Conduction
AC Power Source Chroma 61602 0811 45Hz~1000Hz | ©Ct 17,2020 | Mar. 01, 2021 | Oct. 16, 2021 (CO01-KS)
NCR: No Calibration Required
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5 Uncertainty of Evaluation

The measurement uncertainties shown below were calculated in accordance with the requirements of
ANSI 63.10-2013. All the measurement uncertainty value were shown with a coverage K=2 to indicate
95% level of confidence. The measurement data show herein meets or exceeds the CISPR

measurement uncertainty values specified in CISPR 16-4-2 and can be compared directly to specified

limit to determine compliance.

Uncertainty of Conducted Emission Measurement (150 kHz ~ 30 MHz)

Measuring Uncertainty for a Level of Confidence 2 94dB
of 95% (U = 2Uc(y)) '
Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)
Measuring Uncertainty for a Level of Confidence 5 0dB
of 95% (U = 2Uc(y)) '

Uncertainty of Radiated Emission Measurement (1000 MHz ~ 18000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

5.0dB

Uncertainty of Radiated Emission Measurement (18000 MHz ~ 40000 MHz)

Measuring Uncertainty for a Level of Confidence 5 0dB
of 95% (U = 2Uc(y)) '
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Appendix A. Conducted Test Results
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A1. Conducted Test Results

Report Number : FR111401C

Test Engineer:

HeYong

Temperature:

21~25

Test Date:

2021/02/09~2021/2/11

Relative Humidity:

51~54

%
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TEST RESULTS DATA
6dB and 99% Occupied Bandwidth

Report Number : FR111401C

2.4GHz Band MIMO

Data P, 99% Occupied BW 6dB BW GdB BW .
Mod. NTX CH. (MHz) (MHz) Limit Pass/Fail
Rate (MHz) (MH2)
Ant1 Ant2 Ant1 Ant2
11b | 1Mbps| 2 1 2412 13.04 13.04 7.97 8.03 0.50 Pass
11b | 1Mbps| 2 6 2437 13.09 13.09 8.05 7.59 0.50 Pass
11b | 1Mbps| 2 11 2462 13.19 13.14 8.05 8.05 0.50 Pass
11g [6Mbps| 2 1 2412 16.83 16.93 16.00 15.92 0.50 Pass
11g | 6Mbps| 2 6 2437 16.83 16.98 16.00 16.30 0.50 Pass
11g | 6Mbps| 2 1 2462 16.83 16.93 16.28 16.30 0.50 Pass
HT20 | MCSO0 | 2 1 2412 17.88 17.93 16.88 16.88 0.50 Pass
HT20 | MCSO0 | 2 6 2437 17.88 17.98 16.90 17.16 0.50 Pass
HT20 | MCSO0 | 2 1 2462 17.93 17.93 16.90 16.80 0.50 Pass
HT40 | MCSO0 | 2 3 2422 35.96 35.06 35.09 35.13 0.50 Pass
HT40 | MCSO0 | 2 6 2437 36.06 36.06 35.33 34.69 0.50 Pass
HT40 | MCSO0 | 2 9 2452 36.16 36.06 35.88 35.52 0.50 Pass
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Report Number : FR111401C

TEST RESULTS DATA
Peak Output Power

2.4GHz Band MIMO

Peak Conducted EIRP EIRP

Conducted Power DG Power
Mod. | P2 [N cn. | Frea: Power Limit (dBi) PO Limit Pass
Rate (MHz) (dBm) (dBm) (dBm) (dBm) [Fail

Antt [ Ant2 | sum [ Antt | Ant2 | Antt | Ant2 | Antt | Ant2 | Antt | Ant2

11b [1Mbps| 2| 1 [ 2412 | 22,05 | 21.17 | 2464 30.00 0.90 25.54 36.00 Pass
11b [1Mbps| 2| 6 | 2437 | 22.18 | 20.99 | 24.64 30.00 0.90 25.54 36.00 Pass
11b [1Mbps| 2| 11 [ 2462 | 2221 | 21.31 | 24.79 30.00 0.90 25.69 36.00 Pass
11g [6Mbps| 2| 1 [ 2412 2472 | 2431 | 2753 30.00 0.90 28.43 36.00 Pass
11g [6Mbps| 2| 6 | 2437 | 24.94 | 24.44 | 27.71 30.00 0.90 28.61 36.00 Pass
11g [6Mbps| 2| 11 | 2462 | 25.03 | 24.35 | 27.71 30.00 0.90 28.61 36.00 Pass
HT20 [Mcso | 2| 1 [ 2412 | 2475 | 24.37 | 2757 30.00 0.90 28.47 36.00 Pass
HT20 [MCso| 2| 6 | 2437 | 2456 | 24.35 | 27.47 30.00 0.90 28.37 36.00 Pass
HT20 [MCso | 2| 11 [ 2462 | 24.86 | 24.41 | 2765 30.00 0.90 28.55 36.00 Pass
HT40 [MCso| 2| 3 [ 2422 | 2147 | 2147 | 2433 30.00 0.90 25.23 36.00 Pass
HT40 [MCsO| 2| 6 [ 2437 | 21.43 | 21.24 | 2435 30.00 0.90 25.25 36.00 Pass
HT40 [MCso| 2| 9 [ 2452 | 22,06 | 21.31 | 24.71 30.00 0.90 25.61 36.00 Pass

Note: Measured power (dBm) has offset with cable loss.
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TEST RESULTS DATA
6dB and 99% Occupied Bandwidth

Report Number : FR111401C

2.4GHz Band MIMO

Data Freq. RU 99% Occupied BW 6dB BW sds sw .
Mod. NTX CH. . (MHz) (MHz) Limit Pass/Fail

Rate (MHz) | Config.

(MHz)
Ant1 Ant2 Ant1 Ant2

HE20 2 1 2412 Full 19.23 19.18 18.18 18.40 0.50 Pass
HE20 2 6 2437 Full 19.23 19.23 18.28 18.30 0.50 Pass
HE20 2 11 2462 Full 19.23 19.23 18.56 18.48 0.50 Pass
HE40 2 3 2422 Full 37.66 37.66 35.08 34.65 0.50 Pass
HE40 2 6 2437 Full 37.76 37.76 37.80 35.64 0.50 Pass
HE40 2 9 2452 Full 37.86 37.76 37.80 37.28 0.50 Pass
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Report Number : FR111401C

TEST RESULTS DATA
Peak Output Power

2.4GHz Band MIMO
Peak Conducted EIRP EIRP

B Freq. U Conducted qugr DQ Power qugr s

Mod | pate V™ CH | (MHz) | config. Z’gvne]; (;';:) (dB) (dBm) (;'é"n':) [Fail
Antt | Ant2 | sum [ Antt | Ant2 | Antt [ Ant2 [ Ant1 | Ant2 | Antt [ Ant2

HE20 [Mcso[ 2| 1 2412 | Full | 25.86 | 25.08 | 2850 30.00 0.90 29.40 36.00 Pass
HE20 [Mcso[ 2| 1 2412 | 26/0 | 2055 | 20.18 | 23.38 30.00 0.90 24.28 36.00 Pass
HE20 [Mcso[ 2| 1 2412 | 52/37 | 21.21 | 2047 | 23.87 30.00 0.90 2477 36.00 Pass
HE20 [Mcso[ 2| 1 2412 [106/53] 2349 | 2356 | 26.54 30.00 0.90 27.44 36.00 Pass
HE20 [Mcso| 2| 6 [ 2437 | Ful | 2566 | 24.85 | 28.28 30.00 0.90 29.18 36.00 Pass
HE20 [Mcso | 2| 11 [ 2462 [ Ful | 25.45 | 24.91 | 2820 30.00 0.90 29.10 36.00 Pass
HE20 [Mcso| 2| 11 | 2462 | 26/8 | 2042 | 2022 | 23.33 30.00 0.90 24.23 36.00 Pass
HE20 [Mcso | 2 | 11 | 2462 [ 52140 | 2156 | 2153 | 24.56 30.00 0.90 25.46 36.00 Pass
HE20 [Mcso | 2 | 11 | 2462 [106/54| 2379 | 23.78 | 26.80 30.00 0.90 27.70 36.00 Pass
HE40 [Mcso| 2| 3 [ 2422 | Fun | 22116 | 21.77 | 24.98 30.00 0.90 25.88 36.00 Pass
HE40 [Mcso | 2| 3 | 2422 [242/61] 21.88 | 21.20 | 24.56 30.00 0.90 25.46 36.00 Pass
HE40 [Mcso| 2| 6 [ 2437 [ Fun | 2201 | 21.98 | 25.01 30.00 0.90 25.91 36.00 Pass
HE40 [Mcso| 2| 9 [ 2452 | Fun | 2275 | 2218 | 25.48 30.00 0.90 26.38 36.00 Pass
HE40 [Mcso | 2| 9 | 2452 [242/62] 22.65 | 22.09 | 25.39 30.00 0.90 26.29 36.00 Pass

Note: Measured power (dBm) has offset with cable loss.
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TEST RESULTS DATA

Average Output Power

Report Number : FR111401C

2.4GHz Band MIMO
Average Conducted EIRP EIRP

Data Freq. Copducted Power Pgwgr DG_ Power Pc_;wgr Pass

1403 B 1o I IRERER o D fd“;ymf)a otor (Z'E","nf) (dBi) (dBm) (lagqnf) Fail
Ant1 [ Ant2 | SUM | Ant1 | Ant2 | Ant1 [ Ant2 | Ant1 | Ant2 | Ant1 | Ant2

11b [1Mbps| 2| 1 2412 | 19.33 | 18.45 | 21.92 30.00 0.90 22.82 36.00 Pass
11b [1Mbps| 2| 6 | 2437 | 19.54 | 18.74 | 22.17 30.00 0.90 23.07 36.00 Pass
11b [1Mbps| 2| 11 | 2462 | 19.46 | 18.57 | 22.05 30.00 0.90 22.95 36.00 Pass
11g [6Mbps| 2| 1 2412 | 17.44 | 16.96 | 20.22 30.00 0.90 21.12 36.00 Pass
11g [6Mbps| 2| 6 | 2437 | 17.55 | 17.08 | 20.33 30.00 0.90 21.23 36.00 Pass
11g [6Mbps| 2| 11 | 2462 | 17.62 | 17.17 | 20.41 30.00 0.90 21.31 36.00 Pass
HT20 [MCSO[ 2| 1 2412 | 17.28 | 16.83 | 20.07 30.00 0.90 20.97 36.00 Pass
HT20 [MCSO| 2| 6 | 2437 | 17.42 | 16.88 | 20.17 30.00 0.90 21.07 36.00 Pass
HT20 [MCSO| 2 [ 11 | 2462 | 17.65 | 16.96 | 20.33 30.00 0.90 21.23 36.00 Pass
HT40 [MCSO| 2 [ 3 | 2422 | 14.01 | 13.62 | 16.83 30.00 0.90 17.73 36.00 Pass
HT40 [MCSO| 2 [ 6 | 2437 | 14.24 | 13.83 | 17.05 30.00 0.90 17.95 36.00 Pass
HT40 [MCSO| 2 [ 9 | 2452 | 14.54 | 14.11 [ 17.34 30.00 0.90 18.24 36.00 Pass

Note: Measured power (dBm) has offset with cable loss.
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Report Number : FR111401C

TEST RESULTS DATA

Average Output Power

2.4GHz Band MIMO
Average EIRP
Data Freq. RU Duty Factor Copducted Power DQ Power
Mod. | pate N CH. | MHz) [confi,| ) W'th?d“;’r'nf)a oter (dB3) (dBm)

Ant1 | Ant2 | Ant1 [ Ant2 | SUM | Ant1 | Ant2 | Ant1 | Ant2

HE20 [mMcso| 2| 1 | 2412 | Full | 0.00 | 0.00 | 17.37 | 16.98 | 20.19 0.90 21.09
HE20 [mMcso| 2| 1 | 2412 | 26/0 | 0.00 | 0.00 | 859 | 8.99 [11.80 0.90 12.70
HE20 [MCso| 2| 1 | 2412 | 52/37 | 0.00 | 0.00 | 962 | 947 [ 1256 0.90 13.46
HE20 [mMcso| 2| 1 | 2412 [106/53| 0.00 | 0.00 | 12.21 | 12.32 | 15.28 0.90 16.18
HE20 [MCSo| 2| 6 | 2437 | Full | 0.00 | 0.00 | 17.56 | 17.05 | 20.32 0.90 21.22
HE20 [MCSo| 2| 11 | 2462 | Full | 0.00 | 0.00 | 17.53 | 17.08 | 20.32 0.90 21.22
HE20 [mMcso| 2| 11 | 2462 | 26/8 | 0.00 | 0.00 | 872 | 857 [11.66 0.90 12.56
HE20 [MCso | 2| 11 | 2462 | 52/40 | 0.00 | 0.00 | 982 | 9.76 [12.80 0.90 13.70
HE20 [MCSo | 2| 11 | 2462 [106/54| 0.00 | 0.00 | 13.01 | 12.61 | 15.82 0.90 16.72
HE40 [MCSo| 2| 3 | 2422 | Full | 0.00 | 0.00 | 13.78 | 13.53 | 16.67 0.90 17.57
HE40 [MCSO| 2| 3 | 2422 [242/61| 0.00 | 0.00 | 964 | 954 [ 1260 0.90 13.50
HE40 [MCS0| 2| 6 | 2437 | Full | 0.00 | 0.00 | 14.01 | 13.74 | 16.89 0.90 17.79
HE40 [MCSO| 2| 9 | 2452 | Full | 0.00 | 0.00 | 14.33 | 13.93 [ 17.14 0.90 18.04
HE40 [MCSO| 2| 9 | 2452 [242/62| 0.00 | 0.00 | 10.59 | 10.51 | 13.56 0.90 14.46

Note: Measured power (dBm) has offset with cable loss.
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TEST RESULTS DATA

Peak Power Spectral Density

Report Number : FR111401C

2.4GHz Band MIMO
Peak PSD DG Pei'i‘mFi’tSD
Mod. | 22 Inm ch. | Fred: el (dB) (dBm/3kHz) Pass/Fail
Rate (MHz)
Ant1 Ant2 Wgrgf Tl Antt Ant2 Ant1 Ant2

11b | 1Mbps| 2 1 2412 -5.19 -6.85 -2.18 3.42 8.00 Pass

11b | 1Mbps| 2 6 2437 -4.67 -6.28 -1.66 3.42 8.00 Pass

11b | 1Mbps| 2 11 2462 -5.30 -5.87 -2.29 3.42 8.00 Pass

11g |6Mbps| 2 1 2412 -9.77 -9.31 -6.30 3.42 8.00 Pass

11g |6Mbps| 2 6 2437 -7.82 -9.63 -4.81 3.42 8.00 Pass

11g |6Mbps| 2 11 2462 -8.13 -8.00 -4.99 3.42 8.00 Pass
HT20 | MCSO | 2 1 2412 -7.59 -8.98 -4.58 3.42 8.00 Pass
HT20 | MCSO | 2 6 2437 -7.47 -7.67 -4.46 3.42 8.00 Pass
HT20 | MCSO | 2 11 2462 -8.65 -8.80 -5.64 3.42 8.00 Pass
HT40 | MCSO | 2 3 2422 -14.41 -15.64 -11.40 3.42 8.00 Pass
HT40 | MCSO | 2 6 2437 -14.97 -14.65 -11.64 3.42 8.00 Pass
HT40 | MCSO | 2 9 2452 -15.25 -14.78 -11.77 3.42 8.00 Pass

Measured power density (dBm) has offset with cable loss.
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TEST RESULTS DATA

Peak Power Spectral Density

Report Number : FR111401C

2.4GHz Band MIMO
Peak PSD DG Pef:‘mFi’tSD
Mod. g::z NTX CH. (';/r"e_iqz') CoRnl:ig_ (dBmi3kHz) (48D (dBm/3kHz) Pass/Fail
Ant1 Ant2 Wg’g? Tl Ant Ant2 Ant1 Ant2
HE20 | MCSO0 | 2 1 2412 Full -9.56 -9.14 -6.13 3.42 8.00 Pass
HE20 | MCSO | 2 1 2412 | 26/0 -9.24 -9.60 -6.23 3.42 8.00 Pass
HE20 | MCSO0 | 2 1 2412 | 52/37 -9.29 -9.65 -6.28 3.42 8.00 Pass
HE20 | MCSO | 2 1 2412 (106/53| -10.25 -9.89 -6.88 3.42 8.00 Pass
HE20 | MCSO0 | 2 6 2437 Full -8.45 -10.09 -5.44 3.42 8.00 Pass
HE20 | MCSO | 2 11 2462 Full -8.67 -9.65 -5.66 3.42 8.00 Pass
HE20 | MCSO0 | 2 11 2462 | 26/8 -9.12 -8.96 -5.95 3.42 8.00 Pass
HE20 | MCSO | 2 11 2462 | 52/40 -9.33 -8.93 -5.92 3.42 8.00 Pass
HE20 | MCSO0 | 2 11 2462 | 106/54 -8.77 -10.48 -5.76 3.42 8.00 Pass
HE40 | MCSO | 2 3 2422 Full -16.29 -15.93 -12.92 3.42 8.00 Pass
HE40 | MCSO0 | 2 3 2422 | 242/61 -16.06 -17.56 -13.05 3.42 8.00 Pass
HE40 | MCSO | 2 6 2437 Full -14.97 -16.00 -11.96 3.42 8.00 Pass
HE40 | MCSO0 | 2 9 2452 Full -15.98 -15.03 -12.02 3.42 8.00 Pass
HE40 | MCSO | 2 9 2452 (242/62| -15.18 -156.72 -12.17 3.42 8.00 Pass
Measured power density (dBm) has offset with cable loss.
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s=aranas. FCC RF Test Report Report No. : FR111401C

Appendix B. AC Conducted Emission Test Results

. Temperature : 25.3~26.2°C
Test Engineer : |[Amos Zhang : —
Relative Humidity : |38~40%
Test Voltage : [120Vac / 60Hz Phase : Line
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
20 Level (dBuV)
70.0
0.0 | FCC PART 15C
50.0 & FCC PART 15C(AVG)
L
j
” 9 13
40.0 L s
1au
1 1
30.0
20.0
10.0
015 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : FCC PART 15C TWO-LISN-CNO2-L LINE
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Loszs Remark
MHz ~ dBuV 4B ~ dBuV  dBuv db dE
1+ 0.162 54.89 -10.45 &5.34 34.80 9.64 10.45 QP
2 0.162 34.29 -21.05 55.34 14.20 9.64 10.45 Average
3 0.371 43.52 -14.95 58,47 23.60 9.64 10.28 QF
4 0.371 31.52 -16.95 48.47 11.60 9.64 10.28 Average
5 0.469 43.99 -12.55 56.54 24.10 9.65 10.24 QP
6 0.469 31.19 -15.35 46.54 11.30 9.65 10.24 Average
7 0.546 44.39 -11.61 B56.00 24.50 9.65 10.24 QP
g 0.546 34.49 -11.51 46.00 14.60 9.65 10.24 Average
9 3.820 40.60 -15.40 56.00 20.20 10.15 10.25 QF
10 3.820 31.00 -15.00 46.00 10.60 10.15 10.25 Average
11 4.338 41.55 -14.45 56.00 21.10 10.19 10.26 QP
2 4.338 33.35 -12.65 46.00 12.90 10.19 10.26 Average
13 4.622 41.58 -14.42 56.00 21.11 10.21 10.26 QF
14 4.622 33.38 -12.62 46.00 12.91 10.21 10.26 Average
15 6.153 43.52 -16.48 60.00 22.90 10.33 10.29 QF
16 6.153 36.52 -13.48 50.00 15.90 10.33 10.29 Average
Sporton International (Kunshan) Inc. Page Number : Bl of B2
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s=aranas. FCC RF Test Report Report No. : FR111401C

. Temperature : 25.3~26.2°C
Test Engineer : |[Amos Zhang : —
Relative Humidity : |38~40%
Test Voltage : [120Vac / 60Hz Phase : Neutral
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
20 Level (dBuV)
70.0
0.0 | FCC PART 15C
"'-1.._\__\_
50.0 FCC PART 15C(AVG)
| R ki
¢ 911
40.0
4 4 1Pe
30.0
20.0
10.0
015 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : FCC PART 15C TWO-LISN-CNO2-N NEUTRAL
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Loszs Remark
WHz ~ dBuv a8 dBuv  dBuv dB dE
1 0.185 46.46 -17.78 64.24 26.20 9.87 10.39 QP
2 0.185 26.86 -27.38 54.24 6.60 9.87 10.39 Average
3 1.503 41.87 -14.13 56.00 21.80 9.84 10.23 QF
4 1,503 32,17 -13.83 46.00 12.10 9.84 10.23 Average
5 1.752 41.21 -14.79 56.00 21.10 9.88 10.23 QP
@ 1.753 32.31 -13.69 46.00 12.20 9.88 10.23 Average
7 2.121 41.38 -14.62 56.00 21.20 9.95 10.23 QF
g 2.121 33.38 -12.62 46.00 13.20 9.95 10.23 Average
9 4,114 40.64 -15.36 56.00 20.21 10.18 10.25 QF
10 4.114 33.04 -12.96 46.00 12.61 10.18 10.25 Average
11 4.454 40.67 -15.33 56.00 20.20 10.21 10.26 QP
12 %+ 4.454 34,07 -11.93 46.00 13.80 10.21 10.26 Average

Note:
1. Level(dBpV) = Read Level(dBpV) + LISN Factor(dB) + Cable Loss(dB)
2. Over Limit(dB) = Level(dBuV) — Limit Line(dBuV)
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saronas. FCC RF Test Report

Report No. : FR111401C

Appendix C. Radiated Spurious Emission

2.4GHz 2400~2483.5MHz

WIFI 802.11b (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) (deg) (P/A) (HIV)
2385.79 | 56.52 |-17.48 74 48.38 | 32.2 | 759 3165 185 160 | P H
2389.95 | 45.81 -8.19 54 37.67 | 322 | 759 3165|185 160 | A | H
* 2412 115.11 - - 106.96) 32.18 | 7.62 |31.65|185 | 160 | P | H
82:21; * 2412 111.89 - - 103.74| 32.18 | 7.62 |31.65|185| 160 | A | H
D41oMH2 2373.7 56.84 |-17.16| 74 48.79 | 32.15 | 7.56 |31.66 385 60 | P |V
2389.43 | 4497 |-9.03 54 36.83 | 322 | 7.59 3165|385| 60 | A |V
* 2412 108.86 - - 100.71| 32.18 | 7.62 |31.65/385| 60 | P | V
* 2414 105.76 - - 9761 32.18 | 762 3165|385| 60 | A |V
2494.6 56.5 |-17.5 74 48.2 | 321 | 7.76 |31.56 127 158 | P H
2483.5 45.54 | -8.46 54 37.27 | 3212 | 7.73 /3158|127 158 | A | H
* 2462 112.89 - - 104.66| 32.13 | 7.7 | 31.6 127 158 | P | H
822H.1111b * 2460 109.75 - - 101.52| 32.13 | 7.7 | 316 127 158 | A | H
Sy 2499.82 | 57.09 |-16.91| 74 48.79 | 32.1 | 7.76 |31.56 365 59 P |V
2483.92 | 45.13  -8.87 54 36.86 | 32.12 | 7.73 13158365 59 | A |V
* 2462 108.14 - - 9991|3213 | 7.7 316 |365| 59 | P |V
* 2460 105 - - 96.77 | 3213 | 7.7 1 316 |365| 59 | A |V
1. No other spurious found.
Remark , .
2. All results are PASS against Peak and Average limit line.
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saronas. FCC RF Test Report

Report No. : FR111401C

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) [(dBpV/m)| (dB) |(dBuV/m)|(dBuV) (dB/m) | (dB) | (dB) |(cm) (deg) (P/A) (HIV)
BCOZ?I’ 4824 | 4191 -32.09 74 |56.58 34.31 11.06 60.04 100 360 P | H
2412MHz 4824 41.02 -32.98 74 55.69 | 34.31 | 11.06 | 60.04 | 100 | 360 | P | V
4872 40.99 -33.01 74 55.64 | 34.34 | 11.04 60.03 100|360 | P | H
8COZ.216b 7308 43 -31 74 54.09 | 35.94 113.48/60.51|100 360 | P | H
043 7MH2 4872 40.14 -33.86, 74 54.79 | 34.34 11.04 60.03|100 360 | P | V
7308 42.36 |-31.64, 74 53.45 | 35.94 113.48/60.51 100|360 | P | V
4926 42.22 -31.78 74 56.85 | 34.36 1 11.03 60.02 300, O P H
822H.1111b 7386 44.14 |-29.86, 74 55.2 | 35.92 |13.55/60.53 300| O P H
2462MH2 4926 42.05 -31.95 74 56.68  34.36 ' 11.03 60.02 300 360 | P | V
7386 43.31 |-30.69, 74 54.37 | 35.92 113.55/60.53 /300|360 | P | V
Remark 1. No otherspuriousfound.- o
2. Allresults are PASS against Peak and Average limit line.
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saronas. FCC RF Test Report

Report No. : FR111401C

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) | (cm) (deg) (P/A) (HN)
2389.69 | 59.13 |-14.87 74 5099 | 322 | 7.59 3165 163|200 | P | H
2389.95 | 47.38 | -6.62 54 39.24 | 322 | 759 31.65|/163 200 | A | H
* 2410 114.83 - - 106.68 32.18 | 7.62 | 31.65|163 | 200 | P | H
SCOZ'leg * 2410 107.24 - - 99.09 | 32.18 | 7.62 31.65 163|200 | A | H
S419MHz 2389.82 58.1 |-15.9 74 4996 | 32.2 | 7.59 31.65/400 291 | P 'V
2389.95 | 45.78 |-8.22 54 3764 | 322 | 7.59 [31.65/400| 291 | AV
* 2414 111.15 - - 103 | 32.18 | 7.62 |31.65 400|291 | P |V
* 2414 103.14 - - 9499 | 32.18 | 7.62 |31.65/400| 291 | A |V
2484.82 | 57.36 -16.64| 74 49.09 | 32.12 | 7.73 /3158|132 | 200 | P H
2483.5 46.18 |-7.82 54 3791 3212 | 7.73 |31.58|132 | 200 | A | H
* 2456 114.01 - - 105.78| 32.13 | 7.7 316 | 132 200 | P | H
82:11119 * 2456 106.23 - - 98 | 3213 | 7.7 | 316 132200 A H
2462MHz 2486.98 | 56.84 -17.16 74 48.57 | 32.12 | 7.73 |31.58 |35 | 77 | P |V
2483.5 45.74 |-8.26 54 3747 3212 | 7.73 3158 |35 77 | AV
* 2460 109.42 - - 101.19| 32.13 | 7.7 | 31.6 35| 77 | P |V
* 2456 102.01 - - 93.78  32.13 | 7.7 | 316 |35 77 | A |V
Remark 1. No other spurious found.. o
2. Allresults are PASS against Peak and Average limit line.
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saronas. FCC RF Test Report

Report No. : FR111401C

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
142 (MHz) [(dBpV/m)| (dB) |(dBuV/m)| (dBuV)| (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A) (HIV)
802119 4824 | 40.56 -33.44 74 | 55.23| 34.31 |11.06|60.04 100 | 360 | P | H
CHO1
2419MHz 4824 40.42 |-33.58 74 55.09 | 34.31 11.06 60.04 100 360 | P | V
4872 39.96 |-34.04| 74 54.61 | 34.34 | 11.04 60.03|100| 360 | P | H
82:2169 7308 4291 |-31.09 74 54 | 3594 /13.4860.51 100|360 | P H
043 7MH2 4872 40.51 |-33.49 74 55.16 | 34.34 1 11.04 60.03 100 360 | P | V
7308 43.39 |-30.61 74 54.48 | 35.94 1 13.48 60.51|100| 360 | P | V
4926 41.47 |-32.53, 74 56.1 | 34.36 |11.03 | 60.02 | 100 | 360 | P | H
82311119 7386 43.32 |-30.68 74 54.38 | 35.92 | 13.55 60.53|100| 360 | P | H
0462MH2 4926 41.16 |-32.84 74 55.79 | 34.36 1 11.03 60.02 100 360 | P | V
7386 42.45 |-31.55 74 53.51 | 35.92 1 13.55 60.53|100| 360 | P | V
Remark 1. No otherspuriousfound.- o
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
142 (MHz) |(dBuV/m)| (dB) |(dBuV/m)|(dBuV) (dB/m) | (dB) | (dB) | (cm) (deg) (P/A) (HIV)
2388.39 | 57.38 |-16.62 74 4924 | 32.2 | 759 [31.65/161 201 | P H
2389.95 47.1 -6.9 54 3896 322 | 759 3165|161 201 A | H
802.11n * 2410 115.48 - - 107.33| 32.18 | 7.62 3165 161 | 201 | P | H
HT20 * 2410 107.06 - - 98.91 32.18 | 7.62 |[31.65|/161 201 | A | H
CHO1 2379.94 | 56.81 -17.19 74 48.75| 32.15 | 7.56 | 31.65400 283 | P |V
2412MHz 2389.95 45.7 -8.3 54 3756 322 | 759 31.65/400 283 | A |V
* 2410 110.18 - - 102.03| 32.18 | 7.62 |31.65 400|283 | P | V
* 2408 102.09 - - 93.94  32.18  7.62 31.65/400 283 | A |V
2484.22 | 57.12 -16.88 74 48.85| 32.12 | 7.73 /3158|131 | 201 | P H
2483.5 46.55 |-7.45 54 38.28  32.12 | 7.73 |31.58|131 201 | A | H
802.11n * 2460 113.72 - - 105.49| 32.13 | 7.7 | 316 131201 | P | H
HT20 * 2458 105.56 - - 97333213 | 7.7 | 316 |131 201 A | H
CHI11 2483.5 58.2 |-15.8 74 4993 | 32.12 | 7.73 /3158360 78 | P |V
2462MHz 2483.5 46.77 |-7.23 54 385 3212 | 7.73 {3158 360| 78 | A |V
* 2458 109.3 - - 101.07{ 32.13 | 7.7 | 31,6 360| 78 | P |V
* 2458 101.2 - - 9297 3213 | 7.7 316 360 78 | A |V
Remark 1. No other spurious found.. o
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) (dBpV/im)| (dB) |[(dBpV/Im)|[(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg) |(P/A)|(H/V)
802.11n
HT20 4824 40.2 |-33.8 74 54.87 | 34.31 | 11.06 | 60.04 | 100 | 360 | P | H
CHO1
2412MH 4824 40.17 |-33.83] 74 54.84 | 34.31 |11.06 60.04 100 | 360 | P | V
z
802.11n 4872 40.11 |-33.89 74 54.76 | 34.34 | 11.04 | 60.03| 100 | 360 | P | H
HT20 7308 42,79 |-31.21 74 53.88 | 35.94 | 13.48 60.51 100|360 | P H
CH 06 4872 39.87 |-34.13 74 54.52 | 34.34 |11.04  60.03 100 | 360 | P | V
2437MHz 7308 42.74 |-31.26] 74 53.83 | 35.94 13.48 60.51|/100 360 | P | V
802.11n 4926 42.2 |-31.8 74 56.83 | 34.36 |11.03 60.02 100|360 | P ' H
HT20 7386 43.23 -30.77, 74 54.29 | 35.92 |13.55/60.53| 100 360 | P | H
CH11 4926 42 -32 74 56.63 | 34.36 |11.03 60.02 100 | 360 | P | V
2462MHz 7386 43.34 -30.66, 74 54.4 | 35.92 |13.55|60.53 100 | 360 | P | V
1. No other spurious found.
Remark _ o
2. All results are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.

1+2 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) | (cm) (deg) (P/A) (HN)
2388.65 | 57.32 -16.68 74 49.18 | 32.2 | 759 [31.65/107 199 | P H

2389.95 | 46.31 | -7.69 54 38.17 | 322 | 759 [31.65|107 199 A | H

* 2420 108.87 - - 100.69 32.17 | 7.64 | 31.63|107 | 199 | P | H

* 2420 100.87 - - 9269 | 32.17 | 764 3163 107|199 | A | H

802.11n 2491.54 | 56.41 -17.59| 74 48.11 | 32.1 | 7.76 |31.56 107|199 P | H
HT40 2487.16 | 45.03 |-8.97 54 36.76 | 32.12 | 7.73 /3158 107|199 | A | H
CHO03 2326.64 | 56.34 -17.66| 74 48.52 | 32.02 | 7.47 /316738 97 | P V
2422MHz 2389.95 | 45.28 |-8.72 54 3714 | 322 | 759 [3165/386| 97 | A |V
* 2426 104.29 - - 96.11 | 32.17 | 764 3163|386 | 97 P |V

* 2426 95.42 - - 87.24 3217 7.64 316338 97 | A |V

2496.04 | 56.37 |-17.63] 74 48.07 | 32.1 | 7.76 /3156|386 97 P |V

2489.86 44.9 9.1 54 36.62 321 | 7.76 315838 97 | AV

2351.47 | 57.05 -16.95 74 49.16 | 3206 | 7.5 |31.67 /185|199 | P | H

2389.3 45.05 |-8.95 54 3691 322 | 759 31.65/185 199 | A | H

* 2434 108.94 - - 100.76 32.17 | 7.64 | 31.63 185|199 P | H

* 2434 100.73 - - 9255|3217 | 764 3163 185|199 A | H

802.11n 2490.16 | 56.16 -17.84| 74 4788 | 321 | 7.76 /3158 185|199 | P H
HT40 2483.74 | 4498 |-9.02 54 36.71 | 32.12 | 7.73 13158 185|199 | A | H
CH 06 2350.04 | 56.05 -17.95 74 48.16 | 32.06 | 7.5 /3167|336 289 | P |V
2437TMHz 2389.95 | 4483 |-9.17 54 36.69 | 322 | 759 [3165/336|289 | AV
* 2444 103.76 - - 9555 32.15 | 7.67 3161|336 289 | P |V

* 2442 95.8 - - 8759 3215  7.67 3161|336 289 | AV

2486.74 55.7 |-18.3 74 4743 | 32.12 | 7.73 /3158|336 289 P |V

2486.68 | 44.87 |-9.13 54 36.6 | 32.12 | 7.73 |31.58 336|289 | A |V
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2361.35 | 55.76 -18.24| 74 47.78 | 3211 | 7.53 | 31.66 | 156 | 201 | P | H
2389.95 | 44.98 | -9.02 54 36.84 322 | 759 3165|156 201 | A | H
* 2448 109.56 - - 101.35| 32.15 | 7.67 |31.61 156 201 | P | H
* 2448 100.96 - - 92.75 3215 | 7.67 [31.61|156 | 201 | A | H
802.11n 2489.38 | 58.94 |-15.06] 74 50.66  32.1 | 7.76 {3158 |156 201 | P | H
HT40 2483.5 47.42 |-6.58 54 39.15 32,12 | 7.73 [31.58|156 | 201 | A | H
CH 09 2336 55.81 -18.19 74 4792 | 3206 | 7.5 3167|336 288 | P |V
2452MHz 2389.56 | 44.81 |-9.19 54 36.67 | 32.2 | 7.59 3165336 | 288 | AV
* 2446 104.93 - - 96.72  32.15 | 7.67 31.61 336 288 | P |V
* 2446 96.6 - - 88.39 | 32.15 | 7.67 {3161 336|288 | A |V
2485.72 56.5 |-17.5 74 48.23 | 32.12 | 7.73 /3158 | 336 288 | P | V
2486.26 45.7 -8.3 54 3743 32.12 | 7.73 3158|336 288 | A |V

Remark 1. No other spurious found.

2.

All results are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) |(dBuV/m)| (dB) |(dBpV/m) (dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A) (HIV)
802.11n 4842 40.85 -33.15 74 55.51  34.32 11.05 60.03|300 O P H
HT40 7266 42.97 -31.03 74 54.09 | 35.94 113.45 60.51  300| O Pl H
CHO3 4842 41.13 -32.87, 74 55.79 | 34.32 1 11.05 60.03 300 360 | P | V
2422MHz 7266 43.13 -30.87, 74 54.25  35.94 13.45 60.51 /300 360 | P | V
802.11n 4872 40.59 -33.41 74 55.24 | 34.34 1 11.04 60.03|300 O P H
HT40 7308 43.26 -30.74 74 54.35 | 35.94 13.48 60.51/300 O P H
CH 06 4872 40.95 |-33.05| 74 55.6 | 34.34 | 11.04  60.03 | 300 | 360 | P | V
2437TMHz 7308 43 -31 74 54.09  35.94 13.48 60.51 /300 360 | P | V
802.11n 4902 41.54 |-32.46) 74 56.18 | 34.35 | 11.03  60.02  300| O P H
HT40 7356 43.4 |-30.6 74 54.47 | 35.93 | 13.52 60.52  300| O P H
CH 09 4902 42.87 -31.13 74 57.51  34.35 11.03 60.02 300 360 | P | V
2452MHz 7356 43.33 |-30.67| 74 54.4 | 35.93 |13.52/60.52 300|360 | P | V
Remark 1. No other spurious found.. o
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11 ax HE20 Full (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBuvim)| (dB) |(dBuvim)|(dBuv) (dBim)| (dB) | (dB) |(cm) (deg) T/ EHN
2389.17 | 60.78 -13.22 74 5264 | 322 | 7.59 3165 163|199 | P | H
2389.82 48.9 -5.1 54 40.76 | 32.2 | 7.59 [31.65/163 199 | A H
802.11ax 2408 117.77 - - 109.62 32.18 | 7.62 | 31.65|/163 | 199 | P | H
HE20 Full 2410 107.67 - - 99.52 | 32.18 | 7.62 | 31.65|/163 | 199 | A H
CHO1 2389.95 | 57.99 -16.01 74 49.85 32.2 | 759 3165|309 97 P |V
2412MHz 2389.95 | 45.75 |-8.25 54 3761 322 | 759 3165|309 97 A |V
2416 111.95 - - 103.78| 32.18 | 7.62 | 31.63 309 97 | P |V
2406 101.9 - - 93.75 32.18 | 7.62 131.65/309 97 A |V
2484.34 | 58.51 -15.49 74 50.24 | 32.12 | 7.73 3158 17/3|1/8 | P | H
2483.5 46.81 |-7.19 54 3854 | 32.12 | 7.73 3158 17/3|1/8 | A | H
8802.11ax 2460 115.7 - - 107.47 3213 | 7.7 | 316 |173 | 178 | P | H
HE20 Full 2458 104.87 - - 96.64 | 32.13 | 7.7 | 316 173|178 | A | H
CH11 2484.16 | 57.77 -16.23 74 495 | 32.12 | 7.73 /13158302 89 P |V
2462MHz 2483.5 46.49 |-7.51 54 38.22 | 3212 | 7.73 13158302 89 A |V
2458 109.96 - - 101.73| 32.13 | 7.7 | 316 302 89 | P |V
2458 100.21 - - 9198 3213 | 7.7 | 316 |302 89 | A |V
Remark 1. No other spurious found.. o
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11 ax HE20 Full (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) | (dB (PIA) (HIV)
pV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm)|(deg)

802.11ax
HE20 Eull 4824 40.11 |-33.89 74 54.78 | 34.31 | 11.06 60.04 300|360 | P | H
CHO1
2412MH 4824 40.29 -33.71 74 54.96  34.31 11.06 60.04 100 O Pl vV

z
802.11ax 4872 41.26 |-32.74, 74 55.91 | 34.34 1 11.04 60.03 300|360 | P | H
HE20 Full 7308 43.8 |-30.2 74 54.89 | 35.94 1 13.48 60.51 300|360 | P | H
CHO06 4872 40.71 -33.29 74 55.36 | 34.34 1 11.04 60.03|100 O Pl vV
2437TMHz 7308 43.01 |-30.99, 74 54.1 | 35.94 113.48 60.51 100| O Pl vV
802.11ax 4926 41.8 |-32.2 74 56.43 | 34.36 | 11.03/60.02 | 300 360 | P | H
HE20 Full 7386 43.03 |-30.97, 74 54.09 | 35.92 | 13.55/60.53 300|360 | P | H
CH11 4926 42.16 -31.84 74 56.79 | 34.36 1 11.03 60.02| 100, O Pl vV
2462MHz 7386 4299 |-31.01 74 54.05 | 35.92 | 13.55/60.53 100| O Pl vV

1. No other spurious found.
Remark _ o

2. All results are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Partial 26 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
142 (MHz) |(dBuV/m)| (dB) |(dBuV/m)|(dBuV) (dB/m) | (dB) | (dB) | (cm) (deg) (P/A) (HIV)
2323.26 | 56.71 -17.29| 74 48.89 | 32.02 | 7.47 1 31.67 162 155 | P | H
2389.56 45.1 -8.9 54 36.96 | 32.2 | 7.59 3165 162|155 | A | H
S0z Lax 2404 | 11405 | - - 1059 3218 | 7.62 31.65 162 155 P H
Pa:izIZZGIO 2404 105.7 - - 9755 32.18 | 7.62 | 31.65|162 | 155 | A | H
CH o1 2385.27 | 56.07 -17.93| 74 48.01  32.15 | 7.56 [31.65|384 | 277 P |V
2412MHz2 2389.82 | 4457 |-9.43 54 36.43 | 32.2 | 7.59 3165|384 | 277 A |V
2404 107.98 - - 99.83 | 32.18 | 7.62 3165|384 | 277 P |V
2404 98.88 - - 90.73 | 32.18 | 7.62 1 31.65|/384 277 A |V
2499.34 | 55.84 -18.16] 74 4754 | 321 | 7.76 /13156125 152 | P H
2483.5 4471 |-9.29 54 36.44 | 32.12 | 7.73 3158 125|152 | A | H
S0z Lax 2470 | 112.96 | - - 10473 3213 | 7.7 | 316 125 152 | P  H
Pa:iz|2(2)6/8 2470 101.92 - - 9369|3213 | 7.7 | 316 125|152 | A | H
CH 11 2498.56 | 56.26 -17.74| 74 4796 | 321 | 7.76 | 3156|317 | 57 | P |V
2462MHz 2488.78 | 44.79 |-9.21 54 3651 32.1 | 7.76 3158|317 | 57 A |V
2470 105.6 - - 97.37 1 3213 | 7.7 | 316 |317 57 P |V
2470 97.02 - - 88.79 13213 | 7.7 316 |317| 57 A |V
Remark 3. No other spurious found.. o
4. All results are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Partial 52 (Band Edge @ 3m)
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WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) | (cm) (deg) (P/A) (HV)
2349.65 | 55.64 -18.36] 74 47.75| 3206 | 7.5 /31.67 162 15 | P H
802.11ax 2389.95 | 4458 |-9.42 54 36.44 | 32.2 | 7.59 3165 162|156 | A | H
HE20 2404 112.16 - - 104.01 32.18 | 7.62 | 31.65|162 | 156 | P | H
Partial 2404 102.92 - - 94.77 | 32.18 | 7.62 1 31.65 /162|156 | A | H
52/37 2345.1 55.85 |-18.15 74 4796 3206 | 7.5 (31.67|344 276 P |V
CHO1 2389.82 | 4455 |-9.45 54 36.41 | 32.2 | 759 3165|344 | 276 A |V
2412MHz 2404 106.38 - - 98.23 | 32.18 | 7.62 3165|344 | 27/6 P |V
2406 97.19 - - 89.04 | 32.18 | 7.62 3165|344 | 276 A |V
2484.1 56.43 |-17.57, 74 48.16 | 32.12 | 7.73 {3158 126 152 | P H
802.11ax 2484.28 @ 44.86 |-9.14 54 36.59 | 32.12 | 7.73 3158 126|152 | A | H
HE20 2470 109.28 - - 101.05 32.13 | 7.7 | 316 | 126 | 152 | P | H
Partial 2468 100.36 - - 92133213 | 7.7 | 316 126|152 | A | H
52/40 2496.4 56.12 -17.88 74 4782 321 | 7.76 /13156321 58 P |V
CHI1 2489.62 | 44.64 | -9.36 54 36.36 | 32.1 | 7.76 3158|321 58 A |V
2462MHz 2470 103.43 - - 952 | 3213 | 7.7 316 321 58 P |V
2468 94.5 - - 86.27 | 3213 | 7.7 1 316 |321| 58 A |V
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2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Partial 106 (Band Edge @ 3m)
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WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) | (cm) (deg) (P/A) (HV)
2349.65 | 56.15 -17.85] 74 48.26 | 32.06 | 7.5 /31.67 /187 155 | P H
802.11ax 2389.95 | 44.83 | -9.17 54 36.69 | 32.2 | 7.59 3165 187|155 | A | H
HE20 2410 112.46 - - 104.31 32.18 | 7.62 | 31.65|187 | 155 | P | H
Partial 2408 103.13 - - 9498 | 32.18 | 7.62 3165 187|155 | A | H
106/53 2379.03 559 |-18.1 74 47.84 3215 | 7.56 /[ 31.65|343 | 2/8 P |V
CHO1 2389.82 | 4456 |-9.44 54 36.42 | 32.2 | 759 3165|343 | 278 A |V
2412MHz 2410 106.95 - - 98.8 | 32.18 | 7.62 3165 343 | 2/8 P |V
2410 97.23 - - 89.08 | 32.18 | 7.62 3165|343 | 278 A |V
2483.5 62.38 |-11.62, 74 5411 3212 | 7.73 3158|126 | 153 | P | H
802.11ax 2483.5 45.12 |-8.88 54 36.85| 32.12 | 7.73 3158 126|153 | A | H
HE20 2470 110.17 - - 101.94 3213 | 7.7 | 316 | 126 | 153 | P | H
Partial 2464 101.04 - - 9281|3213 | 7.7 | 316 126|153 | A | H
106/54 2483.98 | 57.88 |-16.12] 74 49.61  32.12 | 7.73 /3158|362 292 P | Vv
CHI1 2483.92 | 44.88 |-9.12 54 36.61 | 32.12 | 7.73 /3158|362 | 292 A |V
2462MHz 2466 105.14 - - 9691 | 32.13 | 7.7 4 316 | 362|292 P |V
2464 95.52 - - 8729|3213 | 7.7 H 316 | 362|292 A |V
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2.4GHz 2400~2483.5MHz
WIFI 802.11 ax HE40 Full (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBuV/m)| (dB) |(dBuV/m)|(dBupV)| (dB/m) | (dB) | (dB) |(cm)|(deg) (PIAY (HIV)
2389.82 | 57.81 -16.19] 74 49.67 | 32.2 | 759 /3165169 172 | P H
2389.95 | 47.11 | -6.89 54 3897 | 322 | 7.59 3165 169|172 | A | H
2484.46 | 56.03 -17.97 74 47.76 | 32.12 | 7.73 |31.58 169 | 172 | P | H
2487.94 | 45.09 ' -8.91 54 3681 32.1 | 7.76 3158 169|172 | A | H
802.11ax 2420 109.76 - - 101.58| 32.17 | 7.64 3163 169 | 172 | P | H
HEA40 Full 2420 100.25 - - 92.07 | 32.17 | 7.64 [31.63|169 | 172 | A | H
CHO3 2388.65 | 56.23 |-17.77) 74 48.09  32.2 | 7.59 (3165|297 92 P |V
2422MHz 2389.82 | 455 | -85 54 37.36 | 32.2 | 759 3165|297 92 A |V
2497.78 | 55.91 -18.09] 74 4761 321 | 7.76 /13156297 92 P |V
2488.48 | 44.99 | -9.01 54 36.71| 32.1 | 7.76 3158|297 | 92 A |V
2424 103.25 - - 95.07  32.17 | 7.64 1 31.63|297 92 P |V
2426 94.49 - - 86.31 | 32.17 | 764 3163|297 | 92 A |V
2329.5 56.52 |-17.48 74 48.7 | 32.02 | 7.47 | 31.67 165 174 | P H
2389.3 45.01 |-8.99 54 36.87 | 32.2 | 7.59 3165 165|174 | A | H
2488.9 58.44 -15.56 74 50.16 | 32.1 | 7.76 /3158 165|174 | P | H
2483.5 46.39 |-7.61 54 38.12 | 32.12 | 7.73 |[31.58|165| 174 | A | H
802.11ax 2448 110.99 - - 102.78| 32.15 | 7.67 |31.61 165|174 | P | H
HE40 Full 2448 100.69 - - 9248 | 32.15 | 7.67 3161 165|174 | A | H
CH 09 2361.09 | 56.26 -17.74] 74 48.28 | 3211 | 7.53 3166|301 98 P | Vv
2452MHz 2389.95 | 4486 |-9.14 54 36.72 | 322 | 759 3165|301 98 A |V
2486.44 | 55.94 -18.06| 74 47.67 | 32.12 | 7.73 /3158|301 98 P | Vv
2485.48 | 45.45 | -8.55 54 37.18 | 32.12 | 7.73 /3158|301 98 A |V
2446 105.98 - - 97.77  32.15 | 7.67 /13161301 98 P |V
2446 96.25 - - 88.04 | 32.15 | 7.67 3161|301 98 A |V
1. No other spurious found.
Remark _ o
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11 ax HE40 Full (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.

Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.

S (MHz) |(dBuv/im)| (dB) |(dBuvim)|(dBuv) (dB/im)| (dB) | (dB) |(cm) (deg) F/A)EHN)
802.11ax 4842 40.35 -33.65 74 55.01  34.32 | 11.05/60.03|300| 360 | P | H
HE40 Full 7266 42.76 |-31.24 74 53.88 | 35.94 113.45 60.51 300|360 | P | H

CH 03 4842 40.43 |-33.57, 74 55.09 | 34.32 11.05 60.03|100 O PV
2422MHz 7266 43.32 -30.68 74 54.44 1 35.94 13.45/60.51/100 O P |V
802.11ax 4872 40.35 |-33.65] 74 55 34.34 | 11.04  60.03 /300|360 | P | H
HE40 Full 7308 42.65 -31.35 74 53.74 | 35.94 113.48 60.51 300|360 | P | H

CH 06 4872 40.04 -33.96, 74 54.69  34.34 11.04 60.03|100 O P |V
2437TMHz 7308 42.79 -31.21 74 53.88 | 35.94 13.48 60.51|/100 O PV
802.11ax 4902 41.75 |-32.25] 74 56.39 | 34.35 | 11.03  60.02 300 | 360 | P | H
HE40 Full 7356 43.75 |-30.25] 74 54.82 | 35.93 |13.52/60.52|300| 360 | P | H

CH 09 4902 41.39 -32.61 74 56.03 | 34.35 11.03 60.02| 100, O P |V
2452MHz 7356 43.39 -30.61] 74 54.46 | 35.93 |13.52/60.52 100| O | P |V
Remark 1. No other spurious found.. o

2. All results are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE40 Partial 242 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) | (cm) (deg) (P/A) (HV)
2388 58.49 |-15.51] 74 50.35| 322 | 7.59 3165 187|155 | P | H
2389.95 | 456 | -84 54 3746 | 32.2 | 759 3165|187 | 155 | A | H
2484.4 56.2 |-17.8 74 4793 | 32.12 | 7.73 /3158|187 | 155 | P | H
802.11ax 2490.16 | 44.83 |-9.17 54 36.55| 32.1 | 7.76 /3158|187 | 155 | A | H
HE40 2420 106.6 - - 98.42 | 32.17 | 7.64 3163 187|155 | P | H
Partial 2412 97.09 - - 88.94 | 32.18 | 7.62 3165 187|155 | A | H
242/61 2389.43 | 56.25 |-17.75 74 48.11 | 32.2 | 7.59 [ 31.65 343 279 | P | V
CH03 2389.56 | 44.96 | -9.04 54 36.82| 32.2 | 759 31.65 343|279 | A | V
2422MHz 2493.22 | 56.17 |-17.83] 74 4787 321 | 7.76 |31.56 343 2/9 P VvV
2488.48 | 44.79 |-9.21 54 36.51| 32.1 | 7.76 /3158 343|279 | A | V
2418 102.25 - - 94.08 | 32.18 | 7.62 3163|343 | 279 P |V
2412 91.86 - - 83.71| 32.18 | 7.62 | 31.65 343|279 | A | V
2381.76 | 56.85 -17.15 74 48.79 | 32.15 | 7.56 | 31.65/131 153 | P H
2388.65 | 44.88 |-9.12 54 36.74| 32.2 | 759 3165|131 153 | A H
2483.74 | 58.26 |-15.74] 74 49.99 | 32.12 | 7.73 /13158131 153 | P H
802.11ax 2483.5 45.92 |-8.08 54 3765|3212 | 7.73 /13158 131|153 | A | H
HE40 2454 107.46 - - 99.23 13213 | 7.7 | 316 131|153 | P | H
Partial 2454 98.09 - - 89.86|32.13 | 7.7 | 316 |131 153 A H
242/62 2385.53 | 55.73 |-18.27, 74 4759 32.2 | 759 3165361 88 P VvV
CH 09 2388.78 | 44.77 |-9.23 54 36.63| 32.2 | 759 13165 361| 88 | A |V
2452MHz 2489.92 | 56.15 -17.85] 74 4787 321 | 7.76 |31.58 361 88 P VvV
2483.62 | 4497 |-9.03 54 36.7 | 32.12 | 7.73 /13158 361 88 | A |V
2458 99.98 - - 91.75| 3213 | 7.7 316 |[361| 8 P |V
2454 90.92 - - 8269|3213 | 7.7 | 316 361| 88 | A |V
Sporton International (Kunshan) Inc. Page Number : C17 of C20

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID: O57YTK606F

Report Issued Date : Mar. 05, 2021

Report Version

: Rev. 01
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Emission below 1GHz

2.4GHz WIFI 802.11ax HE20 (LF)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
A (MHz) |(dBuV/im) (dB) |(dBuV/m)| (dBuv) | (dB/m) | (dB) | (dB) |(cm) (deg) F/A|HM
30 18.54 |-21.46] 40 2479 | 25.14 | 0.81 | 32.2 - - P | H
61.04 16.97 |-23.03] 40 35.68 | 12.05 | 1.34 | 32.1 - - P H
157.07 16.86 |-26.64| 43.5 30.04 | 16.73 | 2.19 | 321 - - P | H
186.17 16.34 |-27.16| 435 31.09 | 1497 | 238 | 321 - - P | H
2.4GHz 814.73 32.47 |-13.53] 46 3141 | 28.43 | 496 | 3233 | - - P H
802.11ax 818.61 33.96 |-12.04) 46 3281 | 28,52 | 497 | 3234|100, O P | H
HE20 30 24.25 |-15.75] 40 305 | 25.14 | 0.81 | 32.2 - - P |V
LF 60.07 27.58 |-12.42] 40 46.29 | 1206 | 1.33 | 321 |100| O P |V
167.74 17.49 |-26.01] 435 30.76 | 16.57 | 2.26 | 32.1 - - P |V
722.58 25.64 |-20.36) 46 257 | 2751 | 467 | 3224 | - - P |V
755.56 26.04 |-19.96/ 46 25.08 | 28.48 | 4.78 | 32.3 - - P |V
817.64 33.28 |-12.72| 46 3215 | 285 | 497 | 3234 | - - P vV
Remark 1. No other spurious found.- o
2. Allresults are PASS against limit line.
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any
unwanted emissions shall not exceed the level of the fundamental frequency.

! Test result is over limit line.

P/A | Peak or Average

H/V | Horizontal or Vertical
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A calculation example for radiated spurious emission is shown as below:

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
142 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(HV)
802.11b 2390 55.45 | -1855 74 5451 | 3222 | 458 | 3586 | 103 | 308 | P | H
CHO1
2412MHz 2390 43.54 -10.46 54 42.6 32.22 4.58 35.86 103 308 A H
1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)
2. Level(dBuV/m) =
Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
3. Over Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)
For Peak Limit @ 2390MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 54.51(dBuV) — 35.86 (dB)
= 55.45 (dBuV/m)
2. Over Limit(dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 55.45(dBuV/m) — 74(dBuV/m)
= -18.55(dB)
For Average Limit @ 2390MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)
= 43.54 (dBuV/m)
2. Over Limit(dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 43.54(dBuV/m) — 54(dBuV/m)
= -10.46(dB)
Both peak and average measured complies with the limit line, so test result is “PASS”.
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I ’ FCC RF Test Report Report No. : FR111401C

SPORTON LAB.

Appendix D. Duty Cycle Plots

Antenna Band Duty Cycle(%) T(ms) | UT(kHz) S\éﬁi\’r\]’g

1+2 802.11b 100 - - 10Hz

1+2 802.11g 100 - - 10Hz

1+2 802.11n HT20 100 - - 10Hz

1+2 802.11n HT40 100 - - 10Hz

1+2 802.11ax HE20 100 - - 10Hz

1+2 802.11ax HE40 100 - - 10Hz
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